Portable Basketball Hoop
User Manual



HARDWARE

9 C c—0

ALLEN WRENCH
(PROVIDED)

DOUBLE BOX
END WRENCH
(PROVIDED)

HARDWARE

i

2 PERSON
ASSEMBLY

e M10*16 | e M10*85

G M8*25

(H)

G M8*95

APPROXIMATELY

20 MIN.
ASSEMBLY

M8*85 M8*55
@“\)\ W W ’., g eSO w o )
2pC 2PC 2PC 2PCS 2 PC 1PC 2PC
@Mh 1 BAxlo @war Left and Right Brace, @Top Pole Brace

2 PCs

1PCs

2 PCS

=

1PCS

@Tup Pole
&

1PC

@Mlddla Pole
- EES i

1PC

@anar Pole

@

@Gnal Ring

@Backbuard
[ ]

1PC

1PC

Wheel

2PCS




Insert Axles (#1A) into the Wheels (#10) as shown. Next press
wheels into the Base (#11).

Place the Lower pole (#6) into the top side of the Base (#11) and
place into position in the base and slide Axle (#1B) through holes
on the bottom of the base. (Note: the holes on the pole must face
towards the base side.)

iz (A= [l B il
1]

)
= OQ:L_/ )
v

Bottom View

Top View



Firstly, fix the Lower Left and Right Braces (#2) with bolts, nuts and
washers (#C) to the bottom of the base.

Next, lock the Lower Left and Right Braces (#2) to the Lower

Pole (#6) with Bolt, Nut and Washer (#G).



PRODUCT ASSEMBLY

E Remove the cap from the hole and fill the base with sand

or water.
Insert the middle pole (Part 5) into the lower pole (Part 6),

secure with screw (Part D)

51



Attach the backboard frame (Part 3) to the back of the backboard (Part 8)
and secure with screw (Part A).

Attach the ring (Part 7) to the backboard (Part 8) with hardware (Part H
& 1) to secure the ring, backboard, backboard frame together.

Slide the screw (Part B) through the backboard frame and top pole and
secure.

Nylon Insert Lock Nuts, may
require more effort to tight.
Please tight until find the
ideal spring strength for the
rim. Normally the bolt end
may come out around 3/8inch.



E Attach the net (Part 9) to the ring.

N
/

7



PRODUCT ASSEMBLY

Insert the top pole (Part 4) into the middle hole (Part 5) and
secure with screw (Part D).

A —

OR -

8



I NoTicE |

* Please read all instructions before attempting to install or assemble this item. Assembly should be done
by adults only.

* Firmly secure all screws before use.
* Reconfirm that all bolts, screws, and knobs are secure every 90 days.
* Product is intended for outdoor use.

- If any parts are missing, broken, damaged, or worn, stop using this item until repairs are made and/or
factory replacement parts are installed.

« Do not use this item in a way inconsistent with the manufacturer’s instructions as this could void the
product warranty.

CAUTION DURING USE

* Do not hang from the rim or climb on the pole. Do not climb on the base or structure in general, as this
could result in serious injuries.

« Adjustment and moving of the basketball set must be carried out by adults.

* Always check the unit to ensure the base is full of water or sand, and that all fittings and hardware are
tight before each use.

» Always place the base of the set on a flat surface.
» Do not allow water to freeze in the base.
» The set requires two people for assembly.

» Check the base regularly for any leakage before playing.

& es

Product Inquiry Orders FAQ Product Assembly Returns & Refunds



